S AN

UT-MRT4-NPDES-DMR-CORR
August 20, 2019

Executive Director

g ANTONIO
RIVER AUTHORITY

Texas Commission on Environmental Quality

Attn: Water Quality Division

Application Review and Processing Team (MC148)

P.O. Box 13087
Austin, Texas 78711-3087

Rs_eference: Martinez [V Wastewater Treatment Plant, RN105285506

TPDES Permit No. WQ0010749-007 and NPDES No.TX0129861;
San Antonic River Authority CN600790620; Tax No. 1-74-6011311-5

Subject: Domestic Wastewater Permit Renewal Application

Dear Madam/Sir:

Enclosed are one original and three copies of a permit renewal application for the above
referenced plant. An application fee in the amount of $2,050.00 has been sent under separate
cover to the TCEQ Revenues Section (MC 214). A copy of payment submittal is included as
[...]
23. Street Address of

2095 N Graytown Rd

the Regulated Entity:
N Xi i
{tio PO Boxes) cry | Saint State ™ |zp {78152 ZIP+4
Hedwig
24, County Bexar
Enter Physical Location Description if no street address is provided.
25. Description to
Physical Location;
26. Nearest City State Nearest ZIP Cade
27. Latitude (N) In Decima! 29.44577 28. Longltude (W) In Decimal: | -98.2475
Degrees Minutes Seconds Degrees Minutes Seconds
29 26 43 98 14 51
29. Primary SIC Code (40igitsy  30. Secondary SIC Code {4 digits) g‘;{’;g’“u:l’y NAICS Code ?ﬁﬁ?‘i’;‘dm NAICS Code
4952 22132
33. What is the Primary Business of this entity? 0o not repest the SIC or NAICS description.)
Wastewater Treatment
100 E Guenther Straet
34, Maiting
Address:
City San Antonio State ™ ZIP 78204 2IP+4
35. E-Mall Address: |
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(210) 227-1373 | ] (210} 6619324

39. TCEQ Programs and 1D Numbers Check all Programs and write in the permitsfregistration numbers that will be afiected by the updales submitted on this
form. See the Core Data Form instructions for additional guidance.

] Dam Safety ] Districts 0 Edwards Aquifer ﬁ Emissions Inventory Alr EI Industrial Hazardous Waste
] Municipal Solid Waste | [ New Source Review Air | ] OSSF [ Petroleum Storage Tank O pws
[ Siudge [ Storm Water O3 Title V Air O Tires [ Used Ol
1 Valuntary Cleanup B Waste Water (] Waslewater Agricutture | [ Water Rights [ Other
WQ0010749-007

SECTION IV: Preparer Information

40, Name: | Clairissa Flores | 41. Title: | Chief Operator/Ind Waste Insp

42, Telephone Number 43. Ext.iCode 44, Fax Number 45. E-Mail Address

(210)302-4200 (210)661-9324 cflores@sara-tx.org

SECTION V: Authorized Signature

46. By my signature helow, 1 certify, lo the best of my knowledge, that the information provided in this form is true and complele, and that | have

signature authority to submit this form on behalf of the entity specified in Section 11, Field 6 and/or as required for the updates to the 1D numbers
identified in field 39.

Company: San Antonio River Authority Job Title: | General Manager

Name(in Print) : | SuzapneB. Scolt Phone: | {210)227-1373
Signature: w Date: _8;/ 1< / /9
TCEQ-10400 (04/15)

Page 2 of 3




TCEQ-
Q-10400 (04/15) . Page3of3.




Martinez IV Wastewater Discharge Permit Renewal 08/2019
TPDES No. WQ0010749-007 (EPA 1.D. TX0129861)

Attachment 3

Original USGS Map

Reference: Domestic Administrative Report 1.0

Section 13



?
N

e
EE3 N

I

i

- g R

DEPARTMENT
UNITED S$TATES
1.:-:: e

trar e by e
(4

T TT AN
1952
L L s

SAINT MEDWIO. TEX.

43
By

v
.
[l

i
|
i
:
it
|
|

B g, e

T AP LIS BETR . gt ST Weplalind
PO BALE BY LS CRENCROCAL SLIREY
BEMVER. CERCMASN) SEpyS DR EEFTON, VR SR00L
A oA WA WIHIRAAYIC EF Au TYHRL - S AL § O ERCRSY

| USGS Topographic Map

21

4

ar

Attachment 3A

N
W#E
S

igina

Or



Original USGS Topographic Map

+

Attachment 3B



Martinez IV Wastewater Discharge Permit Amendment 08/2019
TPDES No. WQ0010749-007 (EPA 1.D. TX0129861)

Attachment 4

Affected Landowner Map, List, and Labels

Reference: Domestic Administrative Report 1.1

Section 1



(7

/ _

IS A




1)

2)

3}

4)

5)

6)

BETTY S & WILLIAM W RIEBE
504 SAGECREST DR
SAN ANTONIO, TX 78232-1120

FLORENCE ROSE Z REAL
2092 N GRAYTOWN RD
CONVERSE, TX 78109-3017

DONNA LEE RAUSCHUBER
2450 EFM 1518 N
SAINT HEDWIG, TX 78152-9646

FLORIANO CISNEROS ETAL
255 SABYAN DR
SAN ANTONIO, TX 78218-4241

DENNIS W TABER SR & CATHERINE M WESCH
1961 N GRAYTOWN RD UNIT 3
SAINT HEDWIG, TX 78152-8279

RONALD H WESCH
PO BOX 298
SAINT HEDWIG, TX 78152-0298

Martinez IV WWTP
WQ0010749-007
San Antonio River Authority

Landowners List

7

8)

9)

10)

11)

12)

EDUARDO M MONTALVO & SABY ARACELY RAMOS
9220 LINCOLNWOOD DR
CONVERSE, TX 78109-5143

JOHN KEVIN & ROBIN CHAPMAN MASSENGALE
7309 S TRIPLE ELM ST
SAN ANTONIO, TX 78263-4009

WILIAM RICHARD KULESZA JR
2235 INDIAN MEADOWS DR
SAN ANTONIO, TX 78230-5931

RIGOBERTQO CISNEROS SORIA
4610 PFIEL
CONVERSE, TX 78109

MICHAE\. G & KATHLEEN M KYRISH
13715 BLUFFCIRCLE
SAN ANTONIO, TX 78216-1805

MELVIN F GOLLA
4915 PITTMAN RD
ADKINS, TX 78101-1863



Easy Peel® Labels
Use Avery® Template 5160®

BETTY S & WILLIAM W RIEBE
504 SAGECREST DR
SAN ANTONIO TX 78232-1120

FLORIANO CISNEROS ETAL
255 SABYAN DR
SAN ANTONIO TX 78218-4241

EDUARDO M MONTALVO &
SABY ARACELY RAMOS
8220 LINCOLNWOOD DR
CONVERSE TX 78109-5143

RIGOBERTO CISNEROS SORIA
4610 PFIEL

CONVERSE TX 78109

Etiquettes faciles a peler
Utilisez le aabarit AVERY® 51609

| p—

A I

Bend along line to
Feed Paper "

FLORENCE ROSE Z REAL
2092 N GRAYTOWN RD
CONVERSE TX 78109-3017

DENNIS W TABER SR &
CATHERINE M WESCH
1961 N GRAYTOWN RD UNIT 3
SAINT HEDWIG TX 78152-8279

JOHN KEVIN &

ROBIN C MASSENGALE
7309 S TRIPLE ELM 8T

SAN ANTONIO TX 78263-4009

MICHAEL G &

KATHLEEN M KYRISH

13715 BLUFFCIRCLE

SAN ANTONIO TX 78216-1905

expose Pop-up Edge™

—

1
Repliez & la hachure afin de |}
révéler le rebord Poo-up™ !

AVERY® 5160®

DONNA LEE RAUSCHUBER
2450 EFM 1518 N
SAINT HEDWIG TX 78152-8646

RONALD H WESCH
PO BOX 298
SAINT HEDWIG TX 78152-0298

WILIAM RICHARD KULESZA JR
2235 INDIAN MEADOWS DR
SAN ANTONIO TX 78230-5931

MELVIN F GOLLA
4915 PITTMAN RD
ADKINS TX 78101-1863

www.avery.com
1-800-GO-AVERY

]
i
A



Martinez IV Wastewater Discharge Permit Amendment 08/2019
TPDES No. WQ0010749-007 (EPA I.D. TX0129861)

Attachment 5

Original Photographs with Map

Reference: Domestic Administrative Report 1.1

Section 2



PHOTO 1

Point of discharge
Looking upstream

PHOTO 5

Future Clarifier §1

PHOTO 2

Point of discharge
Looking downstream

PHOTO 6

Future Clarifier #2

PHOTO 3

Future Biotreatment Unit #1
Locking NNE

PHOTO 7

Future Clarifier #3

PHOTO 4

Future Biotreatment Unit #2
Locking NNE

PHOTO 8

Future UV Channel

Looking WNW Looking WNW Logking NNE Looking SSW
/7
-/ .'
/ ~
/ /
|/ /
N ./ / ’r"/ m‘z B-otreetmen! . /
/ i ‘ﬁ:&."; , /
v B/
/ w /
q /
™~
\*\ Pump Stetion *
. /
Discherpe Structurs ' - T
D T
Cresk -
MARTINEZ IV
Existing _Site Photos

Attachment 5

Site "Photo Key




Photo 1

Photo 2







Photo 5

ey




Photo 7
i




Martinez IV Wastewater Discharge Permit Amendment 08/2019
TPDES No. WQ0010749-007 (EPA 1.D. TX0129861)

Attachment 6

Buffer Zone Map

Reference: Domestic Administrative Report 1.1

Section 3



Property Boundary
] W

L9

Buffer Zone

»
» —
[ &)
O,
e = /
i 2 - WJ
3 |-
0 o JiEglymer/RAS o| ©
m c r A : - c c
. k e / y Lo Clarifier  gjotreatment _,_m._ o
= e ===
o o UV System : \Clarifier! L J r-T-T D =
O 'x = ; C=== |} oA F-4-4- ! bried [ v
& nw 150 i = Ho e, i QUu nDu.x
| = Future T —a o
308’ . Influent ¥ TN RN Biotreatment R s
: - Y A —-—T-T-T~ 11 ajg.
—_—— . I m.c:._ulm*b-.o: u_ﬂc»can | _\ Future ﬁl.*_ﬂl..m..lg.ll_.. 2
_f Fa \Clarifiec!  \Clarifier! L
\ N - N v L—l_1_1_J , .
S .
- (w2}
* n Q.__n »
o
Buffer Zone
X X X X X ¥ . ¥ X X

X X X
Property Boundary

Scale: 17 = 200° MARTINEZ IV
Attachment 6 | Buffer Zone Map




Martinez IV Wastewater Discharge Permit Renewal 08/2019
TPDES No. WQ0010749-007 (EPA 1.D. TX0129861)

Attachment 7

Original USGS Map

Reference: Supplemental Permit Information Form (SPIF)

Page 17, Item 5



et
Tl T
; w

i
iy

e
T

.
i
=
[

Attachment 7A



" Pl TR 1B BT
U g e

S —

D s b p——
U SR S

vkl S U S WY SO
B S G e

Pt o0y
T———

Original USGS Topographic Map

F1]

14

Attachment 7B

N
W+E
5



Martinez IV Wastewater Discharge Permit Renewal 08/2019
TPDES No. WQ0010749-007 (EPA 1.D. TX0129861)

Attachment 8

Treatment Process Description

Reference: Domestic Technical Report 1.0

Section 2 A



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 - DESCRIPTION OF TREATMENT PROCESS

(Existing Interim Phase I)

The Martinez IV WWTP is a single-stage nitrification, activated sludge facility. Martinez
IV currently operates in interirn phase I. Phase I has a 0.25 MGD design flow (1.0 MGD
peak) and is designed to meet the following effluent parameters based on influent
characteristics of 200 mg/L BODs, 200 mg/L TSS, and 30 NH3-N: 10 mg/L. BODs, 15
mg/L TSS, 3 mg/L NH3-N, and 4 mg/L dissolved oxygen.

1. Lift Station

Collected wastewater enters an onsite lift station. The on-site lift station wet well is
designed to handle the peak flow up to phase II of the treatment plant expansion, with
pumps replaced as greater flow is required. At buildout, a second lift station will need to
be constructed to meet peak flow conditions. A manhole has been constructed upstream
of the wet well to allow for flow splitting upon completion of second lift station. The
existing wet well is sized for phase II peak flow of 3.0 MGD (2,083 GPM) with two
submersible pumps sized for the phase I peak flow of 1.0 MGD (694 GPM), and a
submersible jockey pump available for the lower flow conditions of 0.25 MGD (174
GPM). From the wet well, the flow is pumped directly to the headworks through an 8-
inch force main. A 10-inch force main runs alongside the 8-inch to accommodate future
flows with the addition of the second lift station.

The lift station is controlled by an ultrasonic level transducer, with a back up float
system. The jockey pump is for low flow conditions and the two larger pumps are to
handle peak flow conditions. The pump cycle sequence is: Jockey Pump On, Lead Pump
On (Jockey Off), Lag Pump On (Lead and Jockey Off). The two large pumps alternate
between lead and lag, and the controls are designed such that no two pumps run at the
same time. The level transducer level set points are adjustable and includes a high level
and high-high level alarm. The float system is a high- and low-level float, with high level
calling for one of the larger pumps to cycle and pump down to low level float.

2. Headworks

The headworks consist of three channels. Two channels are for mechanical fine screens
and one channel is for a bypass with coarse screen. The two fine screen channels have a
peak flow capacity of 4.0 MGD each. One fine screen channel has a HUBER RakeMax
Multi-Rake Bar Screen with attached ROTAMAT Screening Wash Press WAP installed.
The second fine screen channel is reserved for future expansion. The RakeMax has 0.25-
inch bar spacing and a max capacity of 4.0 MGD and the ROTAMAT has a maximum
throughput (peak flow) of 70 ft*/h. The coarse bar screen in the bypass channel has 1-inch
bar spacing and is designed to accommodate the ultimate peak flow of 8.0 MGD.

The collected screenings are discharged from the Wash Press chute into a 4 yd* dumpster
collected once a week by Republic Services, to be disposed of at a permitted Type 1
MSW landfill. The dumpster sits on a concrete spill containment pad with sloped floors
and a drain connected to the on-site lift station via an 8-inch gravity drain line.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 - DESCRIPTION OF TREATMENT PROCESS

(Existing Interim Phase I cont’d)

After the influent wastewater passes through screening, it combines with the return
activated sludge and leaves the headworks in a 12-inch line and flows directly to the
biotreatment inlet box.

3. Aeration Basins (STM-Aerotor)

At the biotreatment inlet box, the 12-inch line is reduced to a 10-inch opening. The flow
is split between the basin’s two trains using gates. Each chamber of the train is 28" x 21’
x 16.5’ (length, width, side water depth), contains one STM-Aerotor, and is designed for
0.125 MGD average flow and 0.5 MGD peak flow. There are two chambers in the
existing phase with a combined capacity of 0.25 MGD (average) / 1.0 MGD (peak).

The design organic loading rate for the conventional aeration process is 28.4 1bs
BODs/day/1000 cu-ft and adheres to the maximum organic loading rate stipulated in
TAC 217.154(b)(2) Table F.1.WesTech provided calculations venfymg the oxygen
requirements for the facility are met.

Once aerated, the mixed liquor flows into the clarifier via 12-inch overflow pipes in each
train.

4. Clarifiers

The mixed liquor enters the center well of the 50 ft diameter (13 ft SWD) clarifier, where
the sludge separates from the supernatant. The clarifier is sized to meet the San Antonio
River Authority’s maximum surface loading requirement of 600 gal/day/sf, which is
more stringent than the 800 gal/day/sf requirement set by the Texas Commission on
Environmental Quality. The required minimum surface area is 10,000 sf. In order to meet
SARA’s loading requirements, the clarifier has outboard launders to transfer the effluent
to the disinfection system. The clarifier’s capacity is 0.25 MGD/ 1.0 MGD
(average/peak). The settled sludge is pulled from the bottom of the clarifier by one of
three pumps.

5. Waste/Return Activated Sludge Pumps

The three waste/return activated sludge pumps are self-priming centrifugal pumps and
pull sludge from the bottom of the ciarifier and pump to one of two locations. The return
activated sludge is pumped back to the plant, downstream of the bar screen at the
headworks. The waste activated sludge is mixed with polymer and pumped to one of two
sludge dewatering containers that are dried before being hauled to Gardenville/Martinez

Il Recycling Facility or Allied Waste (BFI) Tessman Road Municipal Solid Waste
Landfill.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 - DESCRIPTION OF TREATMENT PROCESS

(Existing Interim Phase I cont’d)
6. Ultraviolet Disinfection

The ultraviolet (UV) disinfection channel disinfects the treated wastewater prior to
discharge into Martinez Creek. The UV channel is 37.1’ Lx 1.75° W x 2’ SWD and is
sized to handle the peak flow of 1.0 MGD. Martinez IV WWTP utilizes the Trojan UV
3000B system and has two banks of lights. Each bank contains three modules with eight
bulbs per module for a total of 48 bulbs. The existing channel uses reduction baffles to
reduce the volume permitted through the lights. The baffles will be removed, and
additional modules will be added during expansion.

7. Effluent Flow Measurement

Effluent flow is measured by a 12” Parshall flume on the downstream side of the UV
disinfection chamber. Treated effluent flows through the Parshall flume to the discharge
piping, and then into Martinez Creek. A staff gauge, located on the Parshall flume,
identifies the amount of effluent flowing through the flume. An ultrasonic level meter
sends the flume level measurements to an open channel totalizing meter.

8. Sludge Disposal

Waste activated sludge (WAS) from the clarifier is pumped by a self priming centrifugal
pump to a2 30 CY mobile sludge dewatering container. Polymer is mixed with the liquid
sludge, separating water from the solids in the dewatering container. The liquid flows
through the filter walls and floor in the container. The container is located on a sloped
concrete pad and the drained liquid flows out of the container to the drain system
connected to the plant lift station through an 8-inch drain line.

The dewatered sludge is disposed of in one of two ways:

1. Hauled to Martinez Il WWTP to be composted and/or heat dried to a Class ‘A’ level of
pathogen reduction, and biosolids will be marketed and distributed back into the
wholesale/retail landscaping market. The San Antonio River Authority owns both
WWTPs.

2. Hauled to BFI Tessman Road Municipal Solid Waste Landfill for final disposal. This
option is only a back-up plan should the new composting/heat drying facility be
temporarily unavailable.

Additional liquid sludge can be hauled to Martinez Il WWTP or Upper WWTP if needed.
SARA owns two 6,500-gallon tankers, and one 3,300-gallon pump and haul truck.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 -DESCRIPTION OF TREATMENT PROCESS

(Proposed Interim Phase IT)

The Martinez IV WWTP is a single-stage nitrification, activated sludge facility. Martinez
IV currently operates in interim phase 1. Proposed phase II will have a 0.91 MGD design
flow (3.64 MGD peak) and will be designed to meet the following effluent parameters
based on influent characteristics of 200 mg/L BODs, 200 mg/L TSS, and 30 NH3-N: 10
mg/L BODs, 15 mg/L TSS, 3 mg/L NHai-N, and 4 mg/L dissolved oxygen.

1. Lift Station

Collected wastewater enters an onsite lift station. The on-site lift station wet well is
designed to handle the peak flow up to phase II of the treatment plant expansion, with
pumps replaced as greater flow is required. At buildout, a second lift station will need to
be constructed to meet peak flow conditions. A manhole has been constructed upstream
of the wet well to allow for flow splitting upon completion of second lift station. The
existing wet well is sized for phase II peak flow of 3.0 MGD (2,083 GPM). Two
submersible pumps sized for phase II peak flow, and a submersible jockey pump
available for the lower flow conditions of will replace the existing pumps. From the wet
well, the flow is pumped directly to the headworks through an 8-inch force main. A 10-
inch force main runs alongside the 8-inch to accommodate future flows with the addition
of the second lift station.

The lift station is controlled by an ultrasonic level transducer, with a back up float
system. The jockey pump is for low flow conditions and the two larger pumps are to
handle peak flow conditions. The pump cycle sequence is: Jockey Pump On, Lead Pump
On (Jockey Off), Lag Pump On (Lead and Jockey Off). The two large pumps alternate
between lead and lag, and the controls are designed such that no two pumps run at the
same time. The level transducer level set points are adjustable and includes a high level
and high-high level alarm. The float system is a high- and low-level float, with high level
calling for one of the larger pumps to cycle and pump down to low level float.

2. Headworks

The headworks consist of three channels. Two channels are for mechanical fine screens
and one channel is for a bypass with coarse screen. The two fine screen channels have a
peak flow capacity of 4.0 MGD each. One fine screen channel has a HUBER RakeMax
Multi-Rake Bar Screen with attached ROTAMAT Screening Wash Press WAP installed.
The second fine screen channel is reserved for future expansion. The RakeMax has 0.23-
inch bar spacing and a max capacity of 4.0 MGD and the ROTAMAT has a maximum
throughput (peak flow) of 70 ft*/h. The coarse bar screen in the bypass channel has 1-inch
bar spacing and is designed to accommodate the ultimate peak flow of 8.0 MGD.

The collected screenings are discharged from the Wash Press chute into a 4 yd® dumpster
collected once a week by Republic Services, to be disposed of at a permitted Type I
MSW landfill. The dumpster sits on a concrete spill containment pad with sloped floors
and a drain connected to the on-site lift station via an 8-inch gravity drain line.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 -DESCRIPTION OF TREATMENT PROCESS

(Proposed Interim Phase II cont’d)

After the influent wastewater passes through screening, it combines with the return
activated sludge and leaves the headworks in a 12-inch line and flows directly to the
biotreatment inlet box.

3. Aeration Basins (STM-Aerotor)

At the biotreatment inlet box, the 12-inch line is reduced to a 10-inch opening. The flow
is split between the basin’s two trains using gates. Each chamber of the train is 28’ x 21"
X 16.5° (length, width, side water depth), contains one STM-Aerotor, and is designed for
0.125 MGD average flow and 0.5 MGD peak flow. There are two chambers in the
existing phase. During proposed phase II an additional six chambers will be added to the
current basin, three per train. The combined capacity will be 1.0 MGD (average) / 4.0
MGD (peak). The design organic loading rate for the conventional aeration process wiil
be determined and will adhere to the maximum organic loading rate stipulated in TAC
217.154(b)(2) Table F.1.WesTech will provide calculations verifying the oxygen
requirements for the facility will be met.

Once aerated, the mixed liquor will flow into the clarifier splitter box via 12-inch
overflow pipes in each train.

4, Clarifiers

In proposed phase II, the mixed liquor will enter a splitter box, then be diverted to the
center wells of the existing 50 ft diameter (13 ft SWD) clarifier and the proposed 75 ft
diameter (13 ft SWD) clarifier, where the sludge separates from the supernatant. The
clarifiers will be sized to meet the San Antonio River Authority’s maximum surface
loading requirement of 600 gal/day/sf, which is more stringent than the 800 gal/day/sf
requirement set by the Texas Commission on Environmental Quality. The required
minimum surface area is 10,000 sf. In order to meet SARA’s loading requirements, the
clarifiers will have outboard launders to transfer the effluent to the disinfection system.
The combined clarifers’ capacity will be 0.91 MGD/ 3.64 MGD (average/peak). The
settled sludge will be pulled from the bottom of the clarifiers by one of three pumps.

5. Waste/Return Activated Sludge Pumps

The three waste/return activated sludge pumps are self-priming centrifugal pumps and
pull sludge from the bottom of the clarifier and pump to one of two locations. The return
activated sludge is pumped back to the plant, downstream of the bar screen at the
headworks. The waste activated sludge is mixed with polymer and pumped to sludge
dewatering containers that are dried before being hauled to Gardenville/Martinez 11
Recycling Facility or Allied Waste (BFI) Tessman Road Municipal Solid Waste Landfill.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 -DESCRIPTION OF TREATMENT PROCESS

(Proposed Interim Phase II cont’d)
6. Ultraviolet Disinfection

The ultraviolet (UV) disinfection channel disinfects the treated wastewater prior to
discharge into Martinez Creek. The UV channel is 37.1° L x 1.75° W x 2° SWD and will
be sized to handle the peak flow of 4.0 MGD. Martinez IV WWTP utilizes the Trojan UV
3000B system. Additional modules will be added to the existing channel to accommodate
the increase flow.

7. Effluent Flow Measurement

Effluent flow is measured by a 12" Parshall flume on the downstream side of the UV
disinfection chamber. Treated effluent will flow through the Parshall flume to the
discharge piping, and then into Martinez Creek. A staff gauge, located on the Parshall
flume, identifies the amount of effluent flowing through the flume. An ultrasonic level
meter sends the flume level measurements to an open channel totalizing meter.

8. Sludge Disposal

Waste activated sludge (WAS) from the clarifier will be pumped by a self priming
centrifugal pump to a 30 CY mobile sludge dewatering container. Polymer is mixed with
the liquid sludge, separating water from the solids in the dewatering container. The
liquid flows through the filter walls and floor in the container. The container is located
on a sloped concrete pad and the drained liquid flows out of the container to the drain
system connected to the plant lift station through an 8-inch drain line. Sludge
management needs will be evaluated at each expansion to determine additional required
capacity (if any) needed to accommodate additional solids production.

The dewatered sludge is disposed of in one of two ways:

1. Hauled to Martinez Il WWTP to be composted and/or heat dried to a Class ‘A’ level of
pathogen reduction, and biosolids will be marketed and distributed back into the
wholesale/retail landscaping market. The San Antonio River Authority owns both
WWTPs,

2. Hauled to BFI Tessman Road Municipal Solid Waste Landfill for final disposal. This
option is only a back-up plan should the new composting/heat drying facility be
temporarily unavailable.

Additional liquid sludge can be hauled to Martinez Il WWTP or Upper WWTP if needed.
SARA owns two 6,500-gallon tankers, and one 3,300-gallon pump and haul truck.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8§ - DESCRIPTION OF TREATMENT PROCESS

(Proposed Final Design)

The Martinez IV WWTP is a single-stage nitrification, activated sludge facility. Martinez
IV currently operates in interim phase I. Proposed final design build will have a 2.0 MGD
design flow (8.0 MGD peak) and will be designed to meet the following effluent
parameters based on influent characteristics of 200 mg/L BODs, 200 mg/L TSS, and 30
NH3-N: 10 mg/L. BODs, 15 mg/L TSS, 3 mg/L NH3-N, and 4 mg/L dissolved oxygen.

1. Lift Station

Collected wastewater enters an onsite lift station. The on-site lift station wet well is
designed to handle the peak flow up to phase IT of the treatment plant expansion, with
pumps replaced as greater flow is required. At buildout, a second lift station will need to
be constructed to meet peak flow conditions. A manhole has been constructed upstream
of the wet well to allow for flow splitting upon completion of second lift station. The
existing wet well is sized for phase II peak flow of 3.0 MGD (2,083 GPM). Two
submersible pumps sized for proposed phase II peak flow, and a submersible jockey
pump available for the lower flow conditions will be in the existing lift station. The
proposed second lift station will be designed so the combined capacity of the two lift
stations will be 2.0 MGD average and 8.0 MGD peak. From the wet well, the flow will
be pumped directly to the headworks through an 8-inch and 10-inch force main.

The lift stations will each be controlled by an ultrasonic level transducer, with a back up
float system. The jockey pump is for low flow conditions and the two larger pumps are to
handle peak flow conditions. The pump cycle sequence is: Jockey Pump On, Lead Pump
On (Jockey Off), Lag Pump On (Lead and Jockey Off). The two large pumps alternate
between lead and lag, and the controls are designed such that no two pumps run at the
same time. The level transducer level set points are adjustable and includes a high level
and high-high level alarm. The float system is a high- and low-level float, with high level
calling for one of the larger pumps to cycle and pump down to low level float.

2. Headworks

The headworks consist of three channels. Two channels are for mechanical fine screens
and one channel is for a bypass with coarse screen. The two fine screen channels have a
peak flow capacity of 4.0 MGD each. Both fine screen channels will have a HUBER
RakeMax Multi-Rake Bar Screen with attached ROTAMAT Screening Wash Press WAP
installed. The RakeMax has 0.25-inch bar spacing and a max capacity of 4.0 MGD and
the ROTAMAT has a maximum throughput (peak flow) of 70 fi*/h. The coarse bar

screen in the bypass channel has 1-inch bar spacing and is designed to accommodate the
ultimate peak flow of 8.0 MGD.

The collected screenings are discharged from the Wash Press chute into a 4 yd® dumpster
collected once a week by Republic Services, to be disposed of at a permitted Type I
MSW landfill. The dumpster sits on a concrete spill containment pad with sloped floors
and a drain connected to the on-site lift station via an 8-inch gravity drain line.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 - DESCRIPTION OF TREATMENT PROCESS

(Proposed Final Design cont’d)

Space in the site plan and hydraulic profile is left for the addition of a grit removal
system. A splitter box will be added for the final expansion to split flow evenly to the
four aeration basins.

Afier the influent wastewater passes through screening, it will combine with the return
activated sludge and leave the headworks in an existing 12-inch line and a proposed 16-
inch line, then flow into a splitter box to be evenly distributed to the aeration basins.

3. Aeration Basins (STM-Aerotor)

The influent will be received evenly between the existing basin and the proposed basin.
The flow will be split between each basin’s two trains using gates. Each chamber of the
train is 28’ x 21’ x 16.5’ (length, width, side water depth), contains one STM-Aerotor,
and is designed for 0.125 MGD average flow and 0.5 MGD peak flow. Proposed phase II
basin will have eight chambers, four per train. During the proposed final phase, a second
identical basin will be constructed. The combined capacity will be 2.0 MGD (average) /
8.0 MGD (peak). The design organic loading rate for the conventional aeration process
will be determined but will adhere to the maximum organic loading rate stipulated in
TAC 217.154(b)(2) Table F.1.WesTech will provide calculations verifying the oxygen
requirements for the facility will be met.

Once aerated, the mixed liquor will flow into the clarifier splitter box via 12-inch
overflow pipes from each train.

4. Clarifiers

In proposed final phase, the mixed liquor will enter a splitter box, then be diverted to the
center wells of the existing 50 ft diameter (13 ft SWD) and 75 ft diameter (13 fi SWD)
clarifier, and two proposed 75 ft (13 ft SWD) clarifiers, where the sludge separates from
the supernatant. The clarifiers will be sized to meet the San Antonio River Authority’s
maximum surface loading requirement of 600 gal/day/sf, which is more stringent than the
800 gal/day/sf requirement set by the Texas Commission on Environmental Quality. The
required minimum surface area is 10,000 sf. In order to meet SARA’s loading
requirements, the clarifiers will have outboard launders to transfer the effluent to the
proposed filtration system. The combined clarifers’ capacity will be 2.0 MGD/ 4.0 MGD

(average/peak). The settled sludge will be pulled from the bottom of the clarifiers by one
of three pumps.

5. Waste/Return Activated Sludge Pumps

The three waste/return activated sludge pumps are self-priming centrifugal pumps and
pull sludge from the bottom of the clarifier and pump to one of two locations. The return
activated sludge is pumped back to the plant, downstream of the bar screen at the
headworks. The waste activated sludge is mixed with polymer and pumped to sludge



MARTINEZ IV WWTP (W(Q0010749-007)
ATTACHMENT 8 - DESCRIPTION OF TREATMENT PROCESS

(Proposed Final Design cont’d)

dewatering containers that are dried before being hauled to Gardenville/Martinez II
Recycling Facility or Allied Waste (BFI) Tessman Road Municipal Solid Waste Landfill.

6. Ultraviolet Disinfection

Once filtered, the treated wastewater will flow into the ultraviolet (UV) disinfection
channels for disinfection prior to discharge into Martinez Creek. A second identical
channel will be constructed in the final phase. The second UV channel will be 37.1' L x
1.75" W x 2° SWD and the combined capacity of the two channels will be designed to
handle the peak flow of 8.0 MGD. Martinez IV WWTP utilizes the Trojan UV 3000B
system.

7. Effluent Flow Measurement

Effluent flow will be measured by a 24" Parshall flume on the downstream side of the

UV disinfection chamber. Treated effluent will flow through the Parshall flume to the
discharge piping, and then into Martinez Creek. A staff gauge, located on the Parshall

flume, identifies the amount of effluent flowing through the flume. An uitrasonic level
meter sends the flume level measurements to an open channel totalizing meter.

8. Sludge Disposal

Waste activated sludge (WAS) from the clarifiers will be pumped by a self priming
centrifugal pump to a 30 CY mobile sludge dewatering container, Polymer is mixed with
the liquid sludge, separating water from the solids in the dewatering container. The

liquid flows through the filter walls and floor in the container. The container is located
on a sloped concrete pad and the drained liquid flows out of the container to the drain
system connected to the plant lift station through an 8-inch drain line.

Sludge management needs will be evaluated at each expansion to determine additional
required capacity (if any) needed to accommodate additional solids production.

The dewatered studge will be disposed of in one of two ways:

1. Hauled to Martinez [I WWTP to be composted and/or heat dried to a Class ‘A’ level of
pathogen reduction, and biosolids will be marketed and distributed back into the

wholesale/retail landscaping market. The San Antonio River Authority owns both
WWTPs.

2. Hauled to BFI Tessman Road Municipal Solid Waste Landfill for final disposal. This
option is only a back-up plan should the new composting/heat drying facility be
temporarily unavailable.



MARTINEZ IV WWTP (WQ0010749-007)
ATTACHMENT 8 - DESCRIPTION OF TREATMENT PROCESS

(Proposed Final Design cont’d)

Additional liquid sludge can be hauled to Martinez Il WWTP or Upper WWTP if needed.
SARA owns two 6,500-gallon tankers, and one 3,300-gallon pump and haul truck.



Martinez IV Wastewater Discharge Permit Renewal 08/2019
TPDES No. WQ0010749-007 (EPA 1.D. TX0129861)

Attachment 9

Treatment Units

Reference: Domestic Technical Report 1.0

Section 2 B



Attachment 9

Martinez IV WWTP
Type and Dimensions of Treatment Units

(Existing)
Martinez IV WWTP construction is planned out in three phases, phase 1 of construction is
completed and the plant currently operates in interim phase 1 with a 0.25 MGD design
flow.

Influent Lift Station:

One (1) 174 GPM (0.25 MGD) Submersible (Jockey) Pump
Two (2) 694 GPM (1.0 MGD) Submersible Pumps

Headworks:

One (1) %" Multi-Rake Mechanical Screen
One (1) 1" Spacing Fixed Bar Screen

Aeration Chambers Dimensions:

Two (2) Chambers: 28’ long x 21’ wide x 16.5” side water depth
Each chamber contains 1 STM-Aerotor and is designed for 0.125 MGD average flow and 0.5
MGD peak flow for a combined 0.25 MGD (average) /1.0 MGD (peak) flow.

Clarifier:

Clarifier 1: 50’ Diameter, 13" Side Water Depth
UV Disinfection:

One (1) Channel: 37.1" Long x 1’- 9” Wide x 2’ Deep

Horizontal lamp system to treat 1.0 MGD peak flow

Flow Measurement:

Flow is measured through a 12" Parshall Flume.
Generator:
Caterpillar Diesel, Model 250, 250 kW Capacity

Sludge Dewatering:

Two (2) Dewatering Boxes 30 Cubic Yards



Attachment 9

Martinez IV WWTP
Type and Dimensions of Treatment Units

(Proposed Interim II)
Martinez IV WWTP construction is planned out in three phases, phase 1 of construction is
completed and the plant currently operates in interim phase I, the following information is

for the interim phase II buildout with a 0.91 MGD design flow.

Influent Lift Station:

One (1) Submersible (Jockey) Pump (Pump size to be determined) (Proposed replaces existing)
Two (2) Submersible Pumps (Pump size to be determined) (Proposed replaces existing)

Headworks:

One (1) ¥4” Multi-Rake Mechanical Screen (Existing)
One (1) 1” Spacing Fixed Bar Screen (Existing)

Aeration Chambers Dimensions:

Two (2) Chambers: 28’ Long x 21" Wide x 16.5’ Side Water Depth (Existing}

Six (6) Chambers: 28’ Long x 21’ Wide x 16.5" Side Water Depth (Proposed)
Each chamber contains 1 STM-Aerotor and is designed for 0.125 MGD average flow and 0.5
MGD peak flow for a combined 1.0 MGD (average) /4.0 MGD (peak) flow.

Clarifier:

Clarifier 1: 50’ Diameter, 13’ Side Water Depth (Existing)

Clarifier 2: 75" Diameter, 13’ Side Water Depth (Proposed)

The two clarifiers’ combined capacity will be 0.91 MGD average flow and 3.64 MGD peak flow.
UV Disinfection:

One (1) Channel: 37.1" Long x 1’- 9” Wide x 2’ Deep

Horizontal lamp system to treat 1.0 MGD peak flow (Existing)
Reduction baffles removed and additional lamps added to treat 4.0 MGD peak flow (Proposed)

Flow Measurement:
Flow is measured through a 12” Parshall Flume (Existing)
Generator:

Caterpillar Diesel, Model 250, 250 kW Capacity (Existing)
(Existing generator will be evaluated to determine additional capacity required)



Attachment 9

Martinez IV WWTP
Type and Dimensions of Treatment Units

(Proposed Interim II cont’d)

Sludge Dewatering:

Two (2) Dewatering Boxes 30 Cubic Yards (Existing)
(Process will be evaluated to determine if additional capacity required)



Attachment 9

Martinez IV WWTP
Type and Dimensions of Treatment Units

(Proposed Final Design)
Martinez IV WWTP construction is planned out in three phases, phase 1 of construction is
completed and the plant currently operates in interim phase I, the following information is

for the final build out with a 2.0 MGD design flow.

Influent Lift Station:

(Existing) Wet Well 1: One (1) Submersible (Jockey) Pump (Pump size to be determined)
Two (2) Submersible Pumps (Pump size to be determined)
(Proposed) Wet Well 2: One (1) Submersible (Jockey) Pump (Pump size to be determined)